saroniis. FCC RF Test Report Report No. : FR483010C

11N20SISO_Ant6_2437_30~1000

Spectrum E%J
Ref Level 20,00 dém Offset 22.07 dB & RBW 100 kHz
lo Att 10dE  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 56.12 dBm|
965.8090 MHz
10 dam
0 dem
=10dBm==n; 10,870 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm o
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
I i ) )

Date: 7.5EP.2024 13:25:50

11N20SISO_Ant6_2437_1000~26500

Spectrum ug‘

Ref Level 20,00 dém Offset 22.07 dB & RBW 100 kHz

lo Att de SWT  255ms @ VBW 300 kHz Mode Sweep
Count 10/10
(@ 1Pk view
M1[1] 5.75 dBm
2.436030 GHz
10 diqn M2[1] -50.53 dBm)
15.565600 GHz
0 dBm|
=10LdBn=—=r1 10,870 dBm
-20 defm
-30 dijm
-40 dBm-
M2
-50 dim 'i
=70 dBm
Start 1.0 GHz 30001 pts Stop 26.5 GHz

)
[ )il ) )
Date: 7.5EP.2024 13:26:05

Sporton International Inc. (KunShan)
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saroniis. FCC RF Test Report Report No. : FR483010C

11N20SISO_Ant6_2462_30~1000
Spectrum [@

Ref Level 20,00 dém Offset 22.14 dB & RBW 100 kHz
lo Att 10dE SWT  30.1ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

M1[1] 55.50 dBm
953.1340 MHZ
10 dém

0 dem

=10dBm==n; 10,910 dBm

-20 dBm:

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

Start 30.0 MHz 30001 pts Stop 1.0 GHz

L J1 J [ CEEERRE ]
Date: 7.5EP.2024 13.27.27

11N20SISO_Ant6_2462_1000~26500

Spectrum [@]
Ref Level 20,00 dém  Offset 22.14 dB & RBW 100 kHz

|& Att 10de  SWT 255 ms @ VBW 300 kHz
Count 10/10

@ 1Pk View

Mode Sweep

M1[1] 6.10 dBm)
2.463230 GHz

10 dém M2[1] -50.38 dBm)
15.494200 GHz

0 dem|

=1LdBn=—=r1 10,310 dBm

-20 defm:

-30 dem

-40 dE}

El

-50 dej

o

=70 dBm:

Start 1.0 GHz 30001 pts Stop 26.5 GHz

L I J [ CEEERRE ]
Date: 7.5EP.2024 13.27:43
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saroniis. FCC RF Test Report

Report No. : FR483010C

11N40SISO_Ant6_2422_30~1000

Spectrum E%J
Ref Level 20,00 dém  Offset 21.97 d2 & RBW 100 kHz
lo Att 10ds SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 56.81 dBm|
817.7270 MHz
10 dBm
0 dem
-10 dBm
D1 -16.930 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
M1
T e
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- .
I i ) )

Date: 21.SEP.2024 17.06:05

11N40SISO_Ant6_2422_1000~26500

Spectrum ug‘

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo Att wde  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 1.73 dBm
2.415630 GHz
10 dem M2[1] -51.27 dBm)
M1 15.889450 GHz
v
0 dem
-10 dBm
D1 -16.930 dBm
-20 dfm
-30 dim
-40 dirm-
M2
-50 dBm i
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz

[ )il ) W e
Date: 21.SEP.2024 17.06:22

Sporton International Inc. (KunShan)
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saroniis. FCC RF Test Report Report No. : FR483010C

11N40SISO_Ant6_2427_30~1000

Spectrum E%J
Ref Level 20,00 dém Offset 21.97 dB & RBW 100 kHz
lo Att 10dE  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 56.20 dBm|
633.3040 MHz
10 dam
0 dem
-10 dBm
D1 -16,290 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
M1
bl
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
I )i ) ()

Date: 21.SEP.2024 17.08:07

11N40SISO_Ant6_2427_1000~26500

Spectrum ug‘

Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz

lo Att wde  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
M1[1] 1.85 dBm
2.439430 GHz
10 dem M2[1] -51.09 dBm)
M1 6.666100 GHz
0 dBm|
-10 dim
D1 -16,290 dBm
-20 dBfm
-30 dijm
-40 dirm-
M2
-50 dBim ?
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz

[ )il ) ()
Date: 21.SEP.2024 17.08:24

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR483010C

11N40SISO_Ant6_2437_30~1000

Date: 21.SEP.2024 17:09:24

Spectrum E%J
Ref Level 20,00 dém Offset 21.97 dB & RBW 100 kHz
lo Att 10dE  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 56.52 dBm|
697.5480 MHz
10 dam
0 dem
-10 dBm
D1 -14.350 dBm
-20 dBm
-30 dBm
-40 dBm
-50 dBm
11
=70 dBm:
Start 30.0 MHz 30001 pts Stop 1.0 GHz
I i ) )

11N40SISO_Ant6_2437_1000~26500

Spectrum ug‘
Ref Level 20,00 dém Offset 21.37 dB & RBW 100 kHz
lo Att 0de  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
Mi[1] 1.21 dBm
2.429230 GHz
105‘5“ M2[1] -50.72 dBm)
E 14.979100 GHz
0 dBm|
-10 dim
D1 -14.350 dBm
-20 dBfm
-30 dem
-40 dgrn
M2
-50 dBim
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- 1

L L

Date: 21.SEP.2024 17:09:41

) ()

Sporton International Inc. (KunShan)
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saroniis. FCC RF Test Report Report No. : FR483010C

11N40SISO_Ant6_2447_30~1000

Spectrum E%J
Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz
lo Att 10dE  SWT  30.1ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk View
M1[1] 56.82 dBm|
873.6940 MHz
10 dam
0 dem
-10 dBm
D1 -15.850 dem
-20 dBm
-30 dBm
-40 dBm
-50 dBm
M1
e s e
=70 dBm
Start 30.0 MHz 30001 pts Stop 1.0 GHz
- .
I )i ) ()

Date: 21.SEP.2024 17:10:55

11N40SISO_Ant6_2447_1000~26500

Spectrum ug‘
Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz
lo Att 0de  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
Mi[1] 2.33 dBm
2.441980 GHz
10 dem M2[1] -50.80 dBm)
M1 6.520750 GHz
A
0 dem
-10 dim
D1 -15.850 dem
-20 dBfm
-30 dBm
-40 dern
-50 dBim
=70 dBm:
Start 1.0 GHz 30001 pts Stop 26.5 GHz
- 1

[ )il ) ()
Date: 21.8SEP.2024 17:11:11

Sporton International Inc. (KunShan)
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SPORTON LAB.

FCC RF Test Report

Report No. : FR483010C

11N40SISO_Ant6_2452_30~1000

Spectrum

[ua

Ref Level 20,00 dém
o Att 10 dB
Count 10/10

Offset 21.94 dB & RBW 100 kHz

SWT 30.1 ms @ VBW 300 kHz Mode Sweep

@ 1Pk View

10 dam

M1[1]

56.26 dBm)
885.3660 MHZz|

0 dem

-10 dBm

D1 -17.480
-20 dBm:

dém

-30 dBm:

-40 dBm

-50 dBm

=70 dBm:

== =SS RS E R e R

Start 30.0 MHz

30001 pts

L L

Date: 21.SEP.2024 1712221

Stop 1.0 GHz

) ()

11N40SISO_Ant6_2452_1000~26500

(=)

0.19 dBm)
2.441130 GHz
-51.38 dBm)
6.832700 GHz

Spectrum
Ref Level 20,00 dém Offset 21.94 dB & RBW 100 kHz
lo Att 0de  SWT 255 ms @ VBW 300 kHz Mode Sweep
Count 10/10
@ 1Pk Yiew
Mi[1]
M2[1]
D1 -17.480 dBm

=70 dBm:

Start 1.0 GHz

30001 pts

L L

Date: 21.SEP.2024 17:12:38

) ()

Stop 26.5 GHz

Sporton International Inc. (KunShan)
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s=aranas. FCC RF Test Report Report No. : FR483010C

Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
60.0 | 15C RS§247-QP
50.0 15C RSS247-AVG
|
40.0
30.0
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : COD1-KS
Condition : 15C RS5247-QP LISN-060105-L 2024 LINE

Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark

MHz  dBuV dE  dBuV  dBuV dB dB
1 0.505 35.61 -20.39 56.00 25.50 -0.11 10.22 QP
z 0.505 26.41 —-19.59 46.00 16.30 -0.11 10.22 Average
3 0.6656 35.81 —-20.19 56.00 25.80 -0.14 10.15 QF
4 0.665 24.31 -21.69 46.00 14.30 -0.14 10.15 Average
5 & 0.755 40.17 -15.83 56.00 30.21 -0.16 10.12 QP
] 0.756 26.27 —-19.73 46.00 16.31 -0.16 10.12 Average
7 1.503 36.08 -19.92 56.00 26.20 -0.20 10.08 QP
B 1.503 23.38 -22.62 46.00 13.50 -0.20 10.08 Average
9 1.829 34.16 -21.84 56.00 24.29 -0.21 10.08 QP
10 1.829 123.46 -22.54 46.00 13.59 -0.21 10.08 Average
11 2,178 34.37 -21.63 56.00 24.50 -0.21 10.08 QP
12 2.178 25.07 —20.93 46.00 15.20 -0.21 10.08 Average
Sporton International Inc. (Kunshan) Page Number : Bl of B2
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s=aranas. FCC RF Test Report Report No. : FR483010C

Temperature :

25.3~26.2°C

Test Engineer : [Amos

Relative Humidity : |38~40%

Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ([dBuv)
70.0
60.0 | 15C RS5247-QP
50.0 | 15C RS5247-AVG
40.0 91
H e
30.0 £
20.0
10.0
035 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15C R55247-QP LISN-060105-N 2024 NEUTRAL
Over T_i:n:it' Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuv 3B ~ dBuv  dBuv db aE
1 0.502 33.87 -22.13 56.00 23.80 -0.15 10.22 QF
2 0.502 27.27 -18.73 46.00 17.20 -0.15 10.22 Average
3 0.724 40.17 —15.83 56.00 30.2 -0.17 10.13 QP
4 0.724 31.17 -14.83 46.00 21.21 -0.17 10.13 Average
5% 0.755 42.16 -13.84 56.00 32,21 -0.17 10.12 QF
& 0.755 28.86 —17.14 46.00 18.91 -0.17 10.12 Average
7 2.261 33.38 -22.62 56.00 23.51 -0.20 10.07 QP
8 2.261 27.08 -18.92 46.00 17.21 -0.20 10.07 Average
9 24,142 37.22 -22.78 60.00 26.20 -0.48 11.50 QP
10 24,142 32,22 -17.78 50.00 21,20 -0.48 11.50 Average
11 25.591 36.64 -23.36 60.00 25.60 -0.51 11.55 QF
1z 25.591 31.54 -18.46 50.00 20.50 -0.51 11.55 Average
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saranas. FCC RF Test Report

Report No. : FR483010C

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 41~42%

Test Engineer : | Jerry Xu R 29-93°C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel Frequency g::: RU | Remark
Mode 10 2400-2483.5 6 802.11b 01 2412 1Mbps - -
Mode 11 2400-2483.5 6 802.11b 06 2437 1Mbps - -
Mode 12 2400-2483.5 6 802.11b 11 2462 1Mbps - -
Mode 13 2400-2483.5 6 802.11g 01 2412 6Mbps - -
Mode 14 2400-2483.5 6 802.11g 06 2437 6Mbps - -
Mode 15 2400-2483.5 6 802.11g 11 2462 6Mbps - -
Mode 16 2400-2483.5 6 802.11n HT20 01 2412 MCSO0 - -
Mode 17 2400-2483.5 6 802.11n HT20 06 2437 MCSO0 - -
Mode 18 2400-2483.5 6 802.11n HT20 11 2462 MCSO0 - -
Mode 19 2400-2483.5 6 802.11n HT40 03 2422 MCSO0 - -
Mode 20 2400-2483.5 6 802.11n HT40 06 2437 MCSO0 - -
Mode 21 2400-2483.5 6 802.11n HT40 09 2452 MCSO0 - -
Mode 22 2400-2483.5 6 802.11n HT40 04 2427 MCSO0 - -
Mode 23 2400-2483.5 6 802.11n HT40 08 2447 MCSO0 - -
Sporton International Inc. (KunShan) Page Number : Clof54
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saranas. FCC RF Test Report

Report No. : FR483010C

Summary of each worse mode

Mode | Modulation Ch. ('IZ\;E(;) (dléi\</ellrn) (dléiun\]/i/tm) M(%rg)in Pol. Zszk Result | Remark
10 802.11b 01  2388.39 4454 5400  -9.46 V | AVERAGE Pass Eg‘gg
10 802.11b 01 4824.00 41.38 74.00 -32.62 H PEAK Pass |Harmonic
11 802.11b 06 - - - - - - - Eggg
11 802.11b 06 7311.00 | 44.02 74.00 -29.98 H PEAK Pass |Harmonic
12 802.11b 11 248626 44.87 5400  -9.13 V | AVERAGE Pass Eg‘gg
12 802.11b 11 7386.00 4311 7400 -30.89 H PEAK Pass  Harmonic
13 802.11g 01  2389.95 49.97  54.00  -4.03 V | AVERAGE Pass Eg‘gg
13 802.11g 01 482400 41.18 @ 7400 -32.82 V PEAK Pass  Harmonic
14 802.11g 06 - - - - - - - Eggg
14 802.11g 06  7311.00 44.46 @ 7400 @ -2954  V PEAK Pass Harmonic
15 802.11g 11 248356 5058 5400  -3.42 V | AVERAGE Pass Eggg
15 802.11g 11 7386.00 44.04 7400 -29.96 H PEAK Pass  Harmonic
16  802.11nHT20 01  2389.95 50.69  54.00  -3.31 V | AVERAGE Pass Eggg
16  802.11nHT20 01 482400 41.85 7400 -3215  V PEAK Pass  Harmonic
17 802.11nHT20 06 : - - - : i : Eggg
17 802.11nHT20 06  7311.00 44.47 7400 -2953  V PEAK Pass Harmonic
18  802.11nHT20 11 248356 50.80  54.00  -3.20 V | AVERAGE Pass E’a‘gg
18  802.11nHT20 11  7386.00 44.99 = 7400 -2901  V PEAK Pass  Harmonic
19  802.11nHT40 03  2389.95 5025  54.00  -3.75 V | AVERAGE Pass Eggg
19  802.11nHT40 03  7266.00 43.20 @ 7400 -30.80 H PEAK Pass Harmonic
20 802.11nHT40 06  2389.95 49.41 5400  -4.59 V | AVERAGE Pass Eg‘gg
20 802.11nHT40 06  7311.00 4429 = 7400 @ -2971  H PEAK Pass  Harmonic
21 802.11nHT40 09  2484.40 50.30 54.00  -3.70 V | AVERAGE Pass E’a‘gg
21 802.11nHT40 09  7356.00 43.75 = 7400 -3025  V PEAK Pass  Harmonic
22 802.11nHT40 4  2389.97 50.58 @ 54.00  -3.42 V | AVERAGE Pass Eg‘gg
22 802.11n HT40 4 7281.00  43.48 74.00 -30.52 \Y PEAK Pass Harmonic
23 802.11nHT40 8 2483.84 5044 = 5400 @ -3.56 V | AVERAGE Pass Eg‘gg
23 802.11nHT40 8 7341.00 4411 | 7400 @ -29.89  V PEAK Pass  Harmonic

Sporton International Inc. (KunShan) Page Number : C2of 54
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saranas. FCC RF Test Report

Report No. : FR483010C

Co-location

Radiated Spurious Emission Test Modes

Band . Data
Mode (MH2) Antenna Modulation Channel Frequency Rate RU | Remark
2400-2483.5 6 802.11n HT20 11 2462 MCSO0 - -
Mode 28
Part 96 n48
Summary of each worse mode
. Freq. Level Limit Margin Peak
Mode | Modulation | Ch. (MHz)  (dBuV/m) (dBuV/m) (dB) Pol. Avg. Result Remark
28 802.11n HT20 11 @ 2483.56 48.51 54.00 -5.49 V | AVERAGE | Pass | Band Edge
802.11n HT20 11 @ 7386.00 43.37 74.00 -30.63 H PEAK Pass Harmonic
Sporton International Inc. (KunShan) Page Number : C3of 54
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saranas. FCC RF Test Report

Report No. : FR483010C
10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B FCCPART 15C
50 N 50
1
et st il MR e L
w T BTN S St
Peak
325 35
163 163
il 2336, 216 1368, 4, 40 100 1400, 1800, il 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.82 56.39 74.00 -17.61 43.49 32.48 6.60 3218 6.0 351 318 PEAK 1 2412.00 109,67 ----vv -=nem- 96.68 3255 6.63 3219 6.00 31 315 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
I
413 913
B3 813
50 50
FCC PRRFASC (AVG) FCC PART A5C (AVG)
s i ' 4&.8\/~///_J
Av
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 138774 416 54.00 -9.84 3129 32.45 6.60 3218 6.80 351 318 AVERAGE 1 2412.00 105,35 --vnev -vnees 92.36 32,55 6.63 3219 6.00 351 315 AVERAGE
Sporton International Inc. (KunShan) Page Number . C40of 54
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s ss. FCC RF Test Report Report No. : FR483010C
10
Mode Band Edge
2400-2483.5_802.11b_CHO01_2412MHz
ANT 6
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
650 1 \,A\m 50 H
g ' us
Peak
325 35
163 163
il 2336, 2162 1368, 4, 40 100 1400, 1600, il 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2389.04 55.66 74.00 -18.34 42.77 32.47 6.60 3218 6.00 109 208 PEAK 1 241200 118,62 ----vv -=nee- 97.63 3255 6.63 3219 6.00 100 288 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138 i
413 913
B3 813
50 50
s FCC PRRIASC (AVG) FCCPARTA5C (AVG)
Av
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1388.39 44.54 5400 -9.46 31.66 32.46 G6.60 3218 6.00 109 288 AVERAGE 1 2412.00 106,23 ----vv -vnem- 93.24 3255 6.63 3219 6.00 100 285 AVERAGE
Sporton International Inc. (KunShan) Page Number : C50of 54
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samranas. FCC RF Test Report

Report No. : FR483010C

Pol. Horizontal Vertical
mLeveI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬁn)
900 90
750 FCCPARTA5C] 7 FCCPARTAC]
i FCCPART 1) Bl FCCPART EC A
Peak 450 1 MW& 45 1 b NP
SRR e
Avg 300 300
150 144
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 452400 4138 74.80 -32.62 56.98 34.20 9.47 6L.27 .00 === PEAK 1 452400 40.98 74.80 -33.02 5858 34.20 9.47 6L27 @.00 -~ --- PEK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
4.0 1 ! __WM 4 1 1 Mﬁwm
Peak WWWW L iipaviies
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 4574.00 4168 74.80 -32.32 59.24 3415 9.50 6L 0.00 -~ --- PEAK 1457400 4114 74.00 -32.86 5870 3415 9.52 6L 0.0 -~ --- PEAC
7 731.6e 44.62 7486 -29.98 57.36 35.78 1169 6073 @08 - --- PEAK 1 731168 43.53 74.86 -30.47 56.87 35.78 11.69 6073 @8 - --- PEAK
Sporton International Inc. (KunShan) Page Number . C7 of 54
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saranas. FCC RF Test Report

Report No. : FR483010C
12
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 1
i1 i
B FCCPART 15C B FCCPART15C
50 w a0
1
M it
18 188 M
Peak
125 125
163 163
i 45 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2497.36 56,35 74.00 -17.65 43.16 32.68 6.75 3224 6.00 308 229 PEAK 1 2462.00 108,18 ----vv -=nem- 9.3 .47 670 3222 6.0 300 229 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
134 134
1
115 i35
i3 LN
50 Al
FCCPART 15C (AVG) FCCPART 15C (AVG)
LAV A 1 s
Av
) 125 125
163 163
i Uil 64, U6, 2488, 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 486,26 44.22 54.00 -9.78 3119 32.62 6.74 3224 6.00 309 229 AVERAGE 1 2460.00 103,72 --veev ovmees 9.77 3247 678 3222 6.00 300 229 AVERAGE
Sporton International Inc. (KunShan) Page Number . C8of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




saranas. FCC RF Test Report

Report No. : FR483010C

12
Mode Band Edge
2400-2483.5_802.11b_CH11 2462MHz
ANT 6
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
50 50
M ]
mipban ittt
48 448
Peak
325 35
163 163
i 5. 454, 6, 2488, 2500 100 1400, 1600, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2485.% 56.88 74.00 -17.12 43.76 32.62 6.74 3224 6.00 108 250 PEAK 1 2462.00 11101 ---svv =vneme 98.06 3247 678 32.22 6.00 100 250 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138 i
413 913
B3 813
50 50
FCLC PART A5C (AVG) FCCPARTA5C (AVG)
s ! v 1 4MH%ﬂwwm_ﬁw_*1w~w-_””““wﬂj
Av
) 325 35
163 163
i 5. LIz 6, 2488, 2500 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2486.26 44.87 54.00 -9.13 3175 32.62 6.74 3224 6.00 109 250 AVERAGE 1 2462.00 106,65 -----v -=--=- 93.70 3247 678 3222 6.00 100 250 AVERAGE
Sporton International Inc. (KunShan) Page Number . C9 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
60 1 Z WM 61 1 Z ,MWW
Peak WWW WW
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 492400 40.% 74.00 -33.19 58.47 34.05 9.57 6L19 @.00 -~ .- PEAK 1 492400 40.63 74.80 -331.37 55.20 34.85 9.57 6L19 @.00 -~  --- PEAK
1 7386.60 43.11 74.86 -30.89 56.58 35.78 IL72 0.9 .08 - --- PEAK 1 7386.08 42.88 74.8@ -31.12 56.35 35.78 1L.72 6089 6.8 - --- PEAK
Sporton International Inc. (KunShan) Page Number : C10 of 54

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR483010C

13
Mode Band Edge
2400-2483.5_802.11g_CHO1_2412MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B ARTHEC B FCCPART 15C
¥
650 Ww’ 50
4&8 W!'l A I Mot ki, i h A A oAb 4BIBMW
Peak
325 35
163 163
il 2336, 216 1368, 4, 40 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.56 59.71 74.00 -14.29 46.82 32.47 6.60 3218 6.0 343 IS PEN 1 2412.00 107,25 --=sev =emees 9,26 32,54 6.64 3219 600 343 315 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
FCC PARTAL (AVG) FCC PARTA5C (AVG)
a ! m\/,\,__/’_’J e —
Av
) 325 35
163 163
il 236, 216 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.95 47.16 54.00 -6.99 34.20 32.48 6.60 3218 6.00 343 315 AVERAGE 1 1200 98.29 ---eev oomeee 85,30 3254 6.64 3219 6.00 343 315 AVERAGE
Sporton International Inc. (KunShan) Page Number : C11 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




s ss. FCC RF Test Report Report No. : FR483010C

13

Mode Band Edge

2400-2483.5_802.11g_CHO1_2412MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B L RT1EC B FCCPART 15C
60 1 B0 J (
A ok M Ll ‘ bt . ' ol
g™ b W 4&3me“’% e
Peak
325 35
163 163
il 1336, 216 1368, 4, 40 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 21389.56 64.84 74.00 -9.16 5195 32.47 6.60 3218 6.00 127 286 PEAK 1 241200 118,29 ---svv -vneee 97.30 3254 6.64 3219 6.0 127 286 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
s FCLC PART Y56, AVG) FCCPARTA5C (AVG)
s ' 4a.av_"//__j e ——
Av
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1238995 49.97 S4.00 -4.03 37.07 3248 6.60 3218 680 127 286 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T 241200 101,16 ---vnm =oeeev 88,17 312,55 6.63 3219 6.0 127 286 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5

Page Number . C12 of 54




samranas. FCC RF Test Report

Report No. : FR483010C

Pol. Horizontal Vertical
mLmI[ﬂBu‘ﬂm] L“Levelldﬂll‘lﬂn)
900 90
750 FCCPARTA5C] 7 FCCPARTAC]
i FCCPART 1) Bl FCCPART EC A
Peak 40 1 " ,MMM f f W
Avg 300 300
150 144
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN B B B 6 o dy
1 452400 4L15 74.80 -32.85 58.75 34.28 9.47 6L.27 .00 === PEAK 1 452400 4118 74.80 -32.82 58.78 34.20 9.47 6L.27 @.00 -~ --- PEAK

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5

Page Number : C13 of 54



samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
40 1 ZWMWWLW 0 \ ZMW WLM
Peak L aad L
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 4574.00 4L75 74.80 -3.25 59.31 3415 9.50 6L 0.0 -~  --- PEAK 1 457400 40.48 74.00 -33.52 55.04 3415 9.52 6L 0.0 -~ --- PEAC
7 7311.6e 43.5 74.86 -30.44 56.9 35.78 11.69 6073 Q.08 - --- PEAK 1 731168 44.46 7480 -29.54 57.80 35.78 11.69 6273 @08 - --- PEAK
Sporton International Inc. (KunShan) Page Number : C14 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5



saranas. FCC RF Test Report

Report No. : FR483010C
15
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134 i
i1 i
B i ot FCCPART 15C B FCCPART15C
a i
N W%WNM )
43 1L M
Peak
125 125
163 163
i 45 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.50 62.43 74.00 -11.52 49.38 32.60 6.73 3223 6.00 308 228 PEAK 1 2462.00 106,97 ----vv -veee- 9.00 3248 671 3222 6.00 300 228 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
134 134
1
115 i35
i3 LN
50 ]
FCCPART 15C (AVG) FCCPART 15C (AVG)
44 48 \/\/_/__J L_,_,___._.
Av
) 125 125
163 163
i Uil 64, U6, 2488, 200 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 8356 47.73 54.00 -6.27 34.63 32.60 673 32.23 6.00 308 228 AVERAGE 1 6,00 97.67 ---nev ovmeee B4.70 3248 671 3222 6.00 300 228 AVERAGE
Sporton International Inc. (KunShan) Page Number : C15 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




saranas. FCC RF Test Report

Report No. : FR483010C

15
Mode Band Edge
2400-2483.5_802.11g CH11 2462MHz
ANT 6
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B n FCCPART 15C B FCCPART 15C
WM Wi 1
650 50
48 448
Peak
325 35
163 163
i 5, 454, 6, 2488, 2500 100 1400, 1600, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.56 69.35 74.00 -4.65 56.5 32.60 6.73 32.23 6.00 108 261 PEAK 1 2462.00 109,83 ---nev -enee- 96.88 32.47 678 32.22 6.00 100 261 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
. FCC PART 15C (AVG) FCCPARTA5C (AVG)
48 48 \/N/_’_') Lm_m_ﬂ
Av
) 325 35
163 163
i 5. LIz 6, 2488, 2500 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.56 50.58 54.00 -3.42 37.48 32.60 673 32.23 6.0 109 261 AVERAGE 1 2462.00 108,66 -----v -=--= 8771 3247 678 3222 6.00 100 261 AVERAGE
Sporton International Inc. (KunShan) Page Number . C16 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
£0 ’ 2 " | m“ 850 1 -l WWM
Peak m ki
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy M BNa & EW B & B & o i
1 492400 40.82 74.80 -33.18 5839 34.05 9.57 6L19 @.00 - .- PEAK 1492400 4151 74.00 -32.49 59.08 34.85 9.57 6L19 @.00 --- --- PEAK
1 738660 44.84 748 -29.9 57.51 35.78 IL72 6089 @08 - --- PEAK 1 738608 43.14 74.80 -30.86 56.61 35.78 1172 6089 6.8 - --- PEAK
Sporton International Inc. (KunShan) Page Number . C17 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5



s ss. FCC RF Test Report Report No. : FR483010C
16
Mode Band Edge
2400-2483.5_802.11n HT20_CHO01_2412MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B PART15C B FCCPART 15C
il
650 ! M 50
s e gt tie s
Peak
325 35
163 163
il 1336, 216 1368, 4, 40 100 1400, 1600, il 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.56 65.22 74.00 -B.78 52.33 32.47 6.60 3218 6.0 358 315 PEMK 1 2412.00 108,08 -----v -=---- 95.07 .57 6.63 3219 6.0 350 315 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
FCLC PARTHGL AVG) FCC PARTA5C (AVG)
iy [t —t:
Av M
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.95 43.58 54.00 -5.42 35.68 32.48 6.60 3218 6.80 359 315 AVERAGE 1 41200 9838 ----ev -emee- 85,31 3254 6.64 3219 6.00 350 315 AVERAGE
Sporton International Inc. (KunShan) Page Number : C18 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




s ss. FCC RF Test Report Report No. : FR483010C

16
Mode Band Edge
2400-2483.5_802.11n HT20_CHO1_2412MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B PO RART 15C B FCCPART 15C
Bl M B0 J \k
EPPRIT P PO oo “IMU ! N Al D ds b e
™ ; [T N————
Peak
325 35
163 163
il 2336, 2162 1368, 4, 40 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.69 65.56 74.00 -B.44 52.66 32.48 6.60 3218 6.00 124 286 PEAK 1 241200 118,15 ---eev ovmeee 97.16 3254 6.64 3219 6.00 124 286 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
| FCL PART 56, AVG) FCCPARTA5C (AVG)
48 4B.BVIN/‘__J \\‘_ﬁ__ﬂ,___f
Av
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg

1 1389.95 50.69 54.00 -3.31 37.79 32.48 6.60 3218 6.00 124 286 AVERAGE

6 by e B B B o deg
T 241200 101,08 ----vv ==eme- 83,09 32,55 6.63 3219 6.0 124 206 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5

Page Number : C19 of 54




SPORTON LAB.

FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
mLeveI[ﬂBu‘lﬁn] L“Levelldﬂll‘mn)
900 90
0 FCCPARTA5C] 7 FCCPARTAC]
i FCCPART 1) Bl FCCPART EC A
Peak M‘WJ“‘ 45 1 WWM
Avg 300 300
150 144
3000 000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant (able Preamp Awc APos TPos Linit Over Read Ant Cable Preamp Auwc APos TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
Mdindn B B @B B B 6 m dy Mdindn & BN dh B B 6 o dy
1 452400 4135 74.00 -32.65 56.95 34.28 9.47 6L.27 @0.00 PEAK 1452400 4185 74.80 -32.15 59.45 3420 9.47 6L27 @.00 - - PEAK
Sporton International Inc. (KunShan) Page Number : C20 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5



SPORTON LAB.

FCC RF Test Report

Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
5 ' L et i A i P — WW
Peak Nl P
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 457400 4070 74.00 -33.28 58.28 3415 9.50 6L 0.00 === PEAK 1457400 40.59 74.00 -33.41 58,15 3415 9.52 6L 0.0 -~  --- PEAC
1 731.6e 44.88 74.86 -29.92 57.42 35.78 LG9 60.73 6.08 -~ PEAK 1 7311.6@ 44.47 4.8 -29.53 57.81 35.78 1169 ea.73 @08 - --- PEAK
Sporton International Inc. (KunShan) Page Number : C21 of 54

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR483010C

18
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B FCCPART 15C
Bl ! B0
M%“M-wwww bbbt el
48 L
Peak
325 35
163 163
i 5, 454, 6, 2488, 2500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2483.68 63.31 74.00 -10.69 58.21 32.60 6.73 32.23 6.00 308 228 PEAK 1 2462.00 106,61 -----v -=--=- 93.67 3246 6.78 32.22 6.00 300 228 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
FCC PART A5C (AVG) FCC PARTA5C (AVG)
w 4a.aw_f/,___J T ———
Av
) 325 35
163 163
i 5. LIz 6, 2488, 2500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 483.602 47.9% 54.00 -6.10 34.80 32.60 673 32.23 6.0 309 228 AVERAGE 1 6,00 9725 --seev oomees 8431 3246 678 32.22 6.00 300 225 AVERAGE
Sporton International Inc. (KunShan) Page Number . C22 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




s ss. FCC RF Test Report Report No. : FR483010C

18
Mode Band Edge
2400-2483.5_802.11n HT20_CH11_2462MHz
ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
1
650 50
48 BBy et
Peak
325 35
163 163
i 5, 454, 6, 2488, 2500 100 1400, 1600, il 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 48420 66,37 74.00 -7.63 53.06 32.61 673 3223 6.0 108 262 PEAK 1 2460.00 109,03 ----vv -onem- 96.09 32.46 6.78 32.22 6.00 100 262 PEAK
mLeveI (dBuVIm) mLeveI (dBuVIm)
1138 1138
1
413 913
B3 813
650 50
4 FCC PART 15C (AVG) FCC PART A5C (AVG)
48 48.8\/’#_/’,_#) AR
Av
) 325 35
163 163
i 5. LIz 6, 2488, 2500 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg

1 2483.56 50.88 54.00 -3.20 37.78 32.60 673 32.23 6.00 109 262 AVERAGE

6 by e B B B o deg
1 46200 99,88 ----em ooeee- B6.94 3246 6,70 32,22 6.0 108 262 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
40 1 1 W 44 1 ! ot WWM
Peak oty I
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (NHz) Frequency (NHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy M BNa & EW B & B & o i
1 492400 4189 74.80 -30.11 59.46 34.05 9.57 6L19 @.00 -~ .- PEAK 1492400 4176 74.00 -32.24 5933 34.85 9.57 6L19 0.0 -  --- PEAK
1 7386.0@ 43.17 74.86 -30.83 56.64 35.78 IL72 6089 .08 - --- PEAK 1 7386068 44.99 4.8 -29.81 56.46 35.78 1L.72 6089 Q.8 - --- PEAK
Sporton International Inc. (KunShan) Page Number . C24 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5



saranas. FCC RF Test Report

Report No. : FR483010C

19
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15C B FCCPART 15C
1
B MWMJ B0
[P T Y bt A
g "
Peak
325 35
163 163
il 2336, 2162 1368, 4, 40 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.95 66.37 74.00 -7.63 53.47 3248 6.60 3218 6.0 345 M4 PENK 1 242000 103,98 ----vv -=nem- 99.95 3250 6.65 32.26 6.00 345 314 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
413 913 1
B3 813
650 50
FCLC PART A5C (AVG) FCC PART A5C (AVG)
I : 4”wwwwwwwhaﬂwﬂwmwwmﬂﬁhﬁ+ﬂfmemwM“ﬂm
Av
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg
1238995 49.10 54.00 -9 36.20 32.48 6.60 3218 6.00 345 314 AVERAGE

6 by e B B B o deg
T U000 94,78 - weeeee BLB3 3250 6.65 3220 6.0 345 314 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Fundamental

o Level (Bulim)

i i FCCPART 15C

N 1 ! WWMWM.M ot _1“ e

t bl

Peak Blank
18

L) 5 464, 276, 8. 50
Frequency (MHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV dBm B A8 or deg
1 48542 55.67 74.00 -18.33 4255 3261 674 3.3 680 35 M4 PEMK

o Level (Bulim)

\\'\. FCC PART15C (AV),

Av Blank
9 18

163

0 5L 464, 16, 8. 10
Frequency (VHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 486,98 4474 5400 -9.26 3162 32.62 674 324 680 35 314 AVERAGE

Sporton International Inc. (KunShan) Page Number . C26 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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19
Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO03_2422MHz
ANT 6
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B FCCPART 15C
T 1
50 50 J K‘
, Aol itromryele T R i iyt
o 1 T T U
Peak
325 35
163 163
il 2336, 216 1368, 4, 40 100 1400, 1600, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.82 67.94 74.00 -6.06 55.04 32.48 6.60 3218 6.0 130 249 PEMK 1 242000 106,21 ----vv -vnee- 93,26 3250 6.65 32.26 6.00 130 249 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
50 50
s FCC PART A5C (AVG) FCCPARTA5C (AVG)
iy i 4&.&\/ﬁ/_) e —
Av
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

6 dbul dBm B A8 B om deg
1238995 50.25 54.00 -3.75 37.35 3248 6.60 3208 60 130

249 AVERAGE

6 by e B B B o deg
BIL 3252 6.65 3219 6.0 130 249 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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Pol. Vertical Fundamental

o Level (Bulim)

915 \
i ) FCCPART 15C
654

BT
m Tl W L, - Il o]
Peak Blank
325
163
L) 5 464, 276, 8. 50
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 M@0 57.31 74.00 -16.69 44,19 32.62 674 3224 600 130 249 PEMK

o Level (Bulim)

) FCC PART 15C (AVE),
48 1
Avg Blank
35
16
0 5L 464, 16, 8. 10
Frequency (MHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
T M348 45,14 5400 -3.86 32.03 32.61 673 3223 600 130 249 AVERAGE

Sporton International Inc. (KunShan) Page Number : C28 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5



samranas. FCC RF Test Report

Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
i Mﬂﬂmwum L, WW"L*’“
Peak P R
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy MroufnBNn & EW B & B & o i
1 454400 4168 74.00 -30.32 59.24 3420 9.49 6L25 0.0 -~ --- PEAK 1 434400 41,63 74.00 -32.37 5919 3420 9.49 6L25 0.0 -  --- PEAK
1 766.08 43.20 74.08 -30.88 56.53 35.63 1L.67 60.63 8.0 - --- PEAC 1 726608 43.09 74.08 -38.91 56.42 35.63 1L.67 60.63 8.0 - --- PEAC

Sporton International Inc. (KunShan)

TEL : +86-512-57900158
FCC ID: IHDT56AUS5

Page Number

: C29 of 54




saranas. FCC RF Test Report

Report No. : FR483010C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B " FCCPART 15C B il FCCPART15C
1 1
50 1 W a0
ool o Y ETI) L A.IAM’N bl ol b Ly
A L ST
Peak
125 125
163 163
il 233, 2362 paiih Lt 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.82 68.15 74.00 -13.85 47.5 32.48 6.60 3218 6.00 344 309 PEAK 1 2437.00 105,37 --veev oomeee 9247 3244 667 3221 6.00 344 389 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
134 134
1
115 i35
i3 LN
50 Al
FCCPART15C (AVG) FCCPARTA5C (AVG)
4&9 1 4BIB¥/_NV/’—J i
Av
) 125 125
163 163
il 23 236 paiih Lt 40 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1T 5389.82 451 5400 -6.49 3461 3248 6.60 3218 6.00 344 309 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
1T U300 96,47 ---vem woeeee B3.55 1245 6.67 3220 6.0 344 309 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Fundamental

o Level (Bulim)

4 FCCPART15C
&0 ww i |

50 ", f
M A‘ i i
48
Peak Blank
325
163
L) 5 464, 276, 8. 50
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 8506 60.01 74.00 -13.99 46.98 32.61 6.73 3223 600 34 309 PEAK

o Level (Bulim)

M FCL PARTAE V6]
m \_"“'I-..._ L‘_h_
Avg Blank
8
153
20 Ui U, U, 88, 0
Frequency (MHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 M35 4.3 5400 -6.66 3424 32.60 673 3223 600 344 309 AVERAGE

Sporton International Inc. (KunShan) Page Number : C31lof 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5



saranas. FCC RF Test Report

Report No. : FR483010C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO06_2437MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 1
45 95
B FCCPART 15C B FCCPART 15C
50 1 M 50
v il g A M
48 448
Peak
325 35
163 163
U U
palll 1336, 216 1368, 4, 40 1000 1400, 1600, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.69 627 74.00 -10.73 48.37 32.48 6.60 3218 6.00 131 236 PEAK 1 2437.00 108,95 ----vv -vnem- 96.05 3244 6.67 3221 6.0 131 236 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
i
413 913
B3 813
650 50
) FCLC PART A5C (AVG) FCCPARTA5C (AVG)
s ' 4MNWﬁffwmmmﬂw—f““”WWMd*WWﬂJ
Av
) 325 35
163 163
U U
palll 236, 2162 1368, 4, 240 1000 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1389.95 49.41 54.00 -4.59 36.51 32.48 6.60 3218 6.00 131 236 AVERAGE 1 M37.00 99,97 --veev oomeee B7.05 3245 6.67 32.20 6.00 131 236 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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samranas. FCC RF Test Report Report No. : FR483010C

Pol. Vertical Fundamental

o Level (Bulim)

%M FOC PART15C
&0 ) 1

50 Flag) Mlm
- il
Peak Blank
325
163
L) 5 464, 276, 8. 50
Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 48512 64,42 7400 -9.58 5130 3261 674 3223 680 131 236 PEMK

o Level (Bulim)

FCC PART15C (AV),

Av Blank
9 18

163

0 5L 464, 16, 8. 10
Frequency (MHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 43,5 43.88 54.00 -5.12 35,78 32.60 673 3223 6.8 131 236 AVERAGE

Sporton International Inc. (KunShan) Page Number : C33 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5



samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
2 2 mJWh '
0 1 ,.,WWM 4l N
Peak i i -
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 457400 4133 74.00 -30.67 58.89 34.15 9.50 6L 0.00 -~ --- PEAK 1457400 4136 74.00 -32.64 5.9 3415 9.52 6L 0.0 -~ --- PEAC
7 73Lbe 4.9 7486 -29.71 57.63 35.78 169 6073 @08 - --- PEAK 1 73L.6e 44.13 7460 -29.87 57.47 35.78 1169 ea.73 @08 - --- PEAK
Sporton International Inc. (KunShan) Page Number : C34 of 54

TEL : +86-512-57900158
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saranas. FCC RF Test Report

Report No. : FR483010C

Mode Band Edge - L
2400-2483.5_802.11n HT40_CHO09_2452MHz
ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
134 134
1
i1 i
B FCCPART 15C B FCCPART15C
50 1 a0
ot st A Ly —
44 44
Peak
125 125
163 163
il 233, 2362 paiih Lt 440 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 2370.61 55.63 74.00 -18.37 42.98 32.26 6.58 3219 6.00 308 315 PEMK 1 250,00 102,07 ---svv -vnem- 89.19 3240 6.69 32.21 6.00 300 315 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
134 134
115 i35 f
i3 LN
50 Al
FCCPART 13 (AVG) FCCPART 15C (AVG)
Av
) 125 125
163 163
il 23 236 paiih Lt 40 100 1400. 1800. 200, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 138163 4433 5400 -9.67 3155 3238 6.59 3219 6.0 308 315 AVERAGE 1 U500 9297 --seev oemees 86.09 32.40 6.69 32.21 6.00 300 315 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5

Page Number : C350f 54




samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Fundamental
L2 )
138
wl:"""”'w T
g T
i b FCC PART 150

WWW\MMM
484
Peak Blank
18
163
Ui Wil U4, 76, 4, 00

Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 48476 64,78 7400 -9.22 5167 32.61 673 3223 600 308 315 PEMK

o Level (Bulim)

\ FCC PART15C (AV),

Av Blank
9 18

163

0 5L 464, 6. 8. 10
Frequency (MHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 43440 43,05 5400 -5.95 3494 3261 673 3223 6.0 300 315 AVERAGE

Sporton International Inc. (KunShan) Page Number : C36 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5



saranas. FCC RF Test Report

Report No. : FR483010C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CHO09_2452MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCCPART 15 B FCCPART 15C
50 50
1
L Al Kot huabilit
48 - 448
Peak
325 35
163 163
il 2336, 216 1368, 4, 40 100 1400, 1600, il 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 238631 55.52 74.00 -18.48 42.66 32.44 6.60 3218 6.0 109 250 PEAK 1 250,00 105,49 --veev oomees 92,59 3242 6.69 3221 6.00 100 259 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
w5 s !
B3 813
650 50
FCP [AVE) FCC PART A5C (AVG)
iy 1 4Mﬂmwﬂ_w&hwfmﬂﬂww~w’ww“*“”j o
Av
) 325 35
163 163
il 236, 216 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 1389.80 44.55 54.00 -9.45 3165 32.48 G6.60 3218 6.00 109 259 AVERAGE

Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 U500 9633 --seev oomees B3.43 3242 6.69 3221 6.00 108 259 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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samranas. FCC RF Test Report Report No. : FR483010C

Pol. Vertical Fundamental
LI
134
05
i 4 FC PART15C

ﬁl:ll \\M 1

kAl} v IWN"WWW[’M
m l' M N
Peak Blank
15
163
U4 U5, U4, T, P8 0

Frequency (MHz)

Linit Ouer fead Ant CablePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
T M2 67.35 7400 -6.65 5424 3261 673 3223 600 108 259 PEMK

o Level (Bulim)

\-\ 4| FCCPART15C (Avg)

Av Blank
9 18

163

0 5L 464, 16, 8. 10
Frequency (MHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 43440 50.30 5400 -3.70 3719 3261 673 3223 600 0@ 259 AVERAGE

Sporton International Inc. (KunShan) Page Number : C38 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5



samranas. FCC RF Test Report Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
0 1 2 - W“‘L‘“ 1 1 L “WM
Peak g A
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy M BNa & EW B & B & o i
1 4%p4.00 4L78 74.80 -32.22 59.34 34.09 9.5 6.2 0.00 -~  --- PEAK 1490400 4115 74.00 -32.85 58,71 34.89 9.55 6L.20 0.00 --- --- PEAK
1 7356.68 43.61 74.86 -30.39 57.83 35.78 IL71 6083 @08 - --- PEAK 1 73%6.08 43.75 74.6@ -30.15 57.17 3578 1L71 ea.B3 @08 - --- PEAK
Sporton International Inc. (KunShan) Page Number : C39 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5



saranas. FCC RF Test Report

Report No. : FR483010C

22
Mode Band Edge - L
2400-2483.5_802.11n HT40_CH4_2427MHz
ANT 6
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B CCPART15C B FCCPART 15C
1
650 50
Moo edurpl A et St
48 448
Peak
325 35
163 163
il Jare 1548 nna 21996 U 100 1400, 1600, il 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CaflePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 1389.97 65.99 74.00 -B.01 53.09 32.48 6.60 3218 6.0 309 228 PEAK 1 2427.00 103,61 ----vv -=nem- 99.66 32.50 6.65 32.26 6.00 309 22 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
413 913 !
B3 813
650 50
FCLPART 15C (AVG) FCCPARTA5C (AVG)
s 4MhMJWM_MMHMmmmwwW~““”“**“J\
Av
) 325 35
163 163
il 14 136548 nma 19§ U 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CaflePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

@6 dbul dBm B A8 B om deg
1 238997 48.91 S4.00 -5.09 36.01 32.48 6.60 3218 600 39 228

AVERAGE

6 by e B B B o deg
BL49 1250 6.65 3220 6.0 39 225 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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Pol. Horizontal Fundamental

o Level (Bulim)

i | FCCPART 15C

Peak Blank
18

163

un s U532 1588 upd 50
Frequency (VHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 486,27 55.74 74.00 -18.26 4262 32.62 674 3.4 680 309 228 PEMK

o Level (Bulim)

FCC PART15C (AV),

Av Blank
9 18

163

un s U532 1588 ups 10
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 M35 44,97 5400 -9.03 3187 32.60 673 3223 600 309 228 AVERAGE

Sporton International Inc. (KunShan) Page Number : C41 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AUS5
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Report No. : FR483010C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH4_2427MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 i
45 95
B FCCPART 15C B | FCCPART 15C
YMW“W 1
650 ‘m(‘ 50
g e us
Peak
325 35
163 163
il 134 1548 nna 21996 U 100 1400, 1800, il 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CaflePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Wit B B & & B B a g MBWndwe B B & & B B a g
1 1389.97 68.36 74.00 -5.70 55.40 32.48 6.60 3218 6.0 129 248 PEMK 1 2427.00 106,37 ----vv -vnee- 93.43 3248 6.66 32.20 6.00 129 245 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
| ARTA5C AVE) FCCPARTA5C (AVG)
48 48 W/-_J et e
Av
) 325 35
163 163
il 14 136548 nma 19§ U 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer Read Ant CaflePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1238997 50.58 54.00 -3.42 37.68 32.48 .60 3218 600 129 248 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
T U000 9741 --mem oeeeee BA46 32,49 6.66 3220 6.0 129 245 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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Pol. Vertical Fundamental

o Level (Bulim)

WW

FCCPART15C

Peak Blank
18

163

un s U532 1588 LY 50
Frequency (VHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 43705 56,33 74.00 -17.67 43,21 32.62 674 3.4 640 119 2B PEMK

o Level (Bulim)

\v\”‘-w FCC PART15C (AV),

e s

Av Blank
9 18

163

un s 1532 1588 ups 10
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
T 43,05 45.90 54.00 -3.10 32.80 32.60 673 3223 6.0 129 248 AVERAGE

Sporton International Inc. (KunShan) Page Number : C43 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5



SPORTON LAB.

FCC RF Test Report

Report No. : FR483010C

Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
40 1 1 A W‘“" 84 1 1 M
Peak - s W
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B & B & o iy MroufnBNn & EW B & B & o i
1 485400 4225 74.80 -31.75 9.0 34.19 9.50 6L.24 0.00 -~ --- PEAK 1485400 4174 74.00 -32.26 9.9 3419 9.50 6L.24 0.00 - - PEAC
1 71108 42.91 74.88 -31.89 56.23 35.66 11.68 60.66 0.0 - --- PEAC 1 71108 43.48 74.00 -38.52 56.80 35.66 11.63 60.66 0.0 - - PEAK

Sporton International Inc. (KunShan)

TEL : +86-51

2-57900158

FCC ID: IHDT56AUS5

Page Number

. C44 of 54
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Report No. : FR483010C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH8_2447MHz

ANT
Pol. Horizontal Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138
1
45 95
B FCE PART 15C B FCCPART 15C
50 50
1
sy ey -, o ALY MMMmmMMWW
w™ u
Peak
325 35
163 163
il 2336, 2162 1368, 4, 40 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
MedW BN B B B B B B o dy MG W B BN B B B B o dy
1 2380.59 55.09 74.00 -18.91 42.32 3.7 6.59 3219 6.60 259 315 PEMK 1 2447.00 104,65 ----vv -vnem- 91.77 3241 668 3221 6.0 239 315 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
413 913 1
B3 813
650 50
FCLPART 15C VG FCCPARTA5C (AVG)
s i 4MM%Mﬂwwﬂmmﬂﬂwwwww““”””“”“j\
Av
) 325 35
163 163
il 236, 216 1368, 4, 240 100 1400, 1800, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)

Linit Over Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
Mt B B & & B B a iy
1 1389.69 4436 54.00 -9.64 31.46 32.48 6.60 3218 6.00 259 315 AVERAGE

Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Remark
MBWndwe B B & & B B a g
1 147,00 94,83 --seev oomeee 8195 3241 6.68 3221 6.00 259 315 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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Pol. Horizontal Fundamental

o Level (Bulim)

FCCPART 15C

P

Peak Blank
18

iy U516 1602 18 154 50
Frequency (VHz)

Linit Ouer fead Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 M35 68,72 7400 -5.28 55.62 32.60 673 3223 6.0 29 315 PEMK

o Level (Bulim)

FCC PART15C (AV),

Av Blank
9 18

163

ur U516 1682 LR U84 10
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
1 M55 49.32 5400 -4.68 36,22 32.60 673 3223 6.8 259 315 AVERAGE

Sporton International Inc. (KunShan) Page Number . C46 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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Report No. : FR483010C

Mode Band Edge - L

2400-2483.5_802.11n HT40_CH8_2447MHz

ANT
Pol. Vertical Fundamental
11ﬂLe\ueI (dBuVim) 11"Le\iel (dBuVim)
1138 1138 ’
45 95
B Cf PART15C B ) FCCPART 15C
!
650 50
1 oy 1l areartyl
" 1r| " ity Pt W e dond, | Literrhidapl i L
48 4B.BWMMWW“
Peak
325 35
163 163
il 2336, 2162 1368, 4, 40 100 1400, 1600, 20, 2600, 3000
Frequency (MHz) Frequency (MHz)
Linit Ouer fead Ant CablePreamp  Ax APos TPos Linit Over Read Ant CaflePreamp  Ax APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mt B B & & B B a iy MBWndwe B B & & B B a g
1 1320.66 55.46 74.00 -18.54 43.46 3171 6.50 3220 6.0 108 237 PEAK 1 2447.00 106,04 ----vv -vnee- 93.15 3242 6.68 3221 6.00 108 237 PEAK
mLeveI (dBuim) mLeveI (dBuVim)
1138 1138
1
413 913
B3 813
650 50
15 (AVG) FCCPARTA5C (AVG)
s i 4MWMMMMWWMWWJWAM“””““*“AJ
Av
) 325 35
163 163
il 236, 2162 1368, 4, 240 100 1400, 1800, 20, 200, 3000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant CablePreamp Axx APos TPos Linit Over Read Ant Cafle Preamp Ax Afos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark

Mz dbuV/m dBuv/m  dB oBV B B A8 B on deg
1 238995 44,66 54.00 -9.3 3176 3248 6.60 3218 6.00 100 237 AVERAGE

Wiz duV/m dBuv/m @B oBV B B A8 B om deg
1 247,00 96,82 ----vm woeee- B3.93 1242 6.6 3221 600 0@ 237 AVERAGE

Sporton International Inc. (KunShan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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samranas. FCC RF Test Report Report No. : FR483010C

Pol. Vertical Fundamental

o Level (Bulim)

FCCPART 15C

Peak Blank
18

iy U516 1602 18 184 10
Frequency (VHz)

Linit Ouer fead Ant CaflePreamp  Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
T 43599 70.00 7400 -39 57.00 3260 673 3223 600 0@ 237 PEMK

o Level (Bulim)

| FCC PART15C (AV),

Av Blank
9 18

163

ur U516 1682 LI U84 10
Frequency (MHz)

Linit Ouer Read Ant CablePreamp Axx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Mz dbuV/m dBuv/m  dB oBV B B A8 B or deg
T 43304 50.44 5400 -1.56 3734 3260 673 3223 600 100 237 AVERAGE

Sporton International Inc. (KunShan) Page Number : C48 of 54
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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Pol. Horizontal Vertical
T L)
100 105,
904 904
70 FCCPART 15C] T FCCPART15C]
0 FCPARTTRCAG) g FCPARTTECNG)
0 4 2 M 50 4 2 M
Peak " ' PRSI
309 00
Avg
10 140
3000 6000, 9000, 12000, 16000, 18000 3000 6000, 9000, 12000, 16000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Limit Level Factor Loss Factor Factor Remark
WrdumBNn & BN B €& B & o iy MroufnBNn & EW B & B & o i
1 4594.00 4L.64 74.80 -30.36 59.20 34.11 9.54 L2l 0.00 -~  --- PEAK 1439400 40.9 74.00 -33.04 5.5 3411 9.54 L2l 0.0 -~ --- PEAC
1 7341.0@ 43.60 74.86 -30.48 56.99 35.78 L7 6079 Q.08 - --- PEAK 1 73108 44.11 4.8 -29.89 57.58 35.78 1.7 6279 .8 - --- PEAK
Sporton International Inc. (KunShan) Page Number . C49 of 54

TEL : +86-512-57900158
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Pol. Horizontal Vertical
i il
g fid
bk i3
B3 s
i FCPRT 1 flc "N“gg%
T /
Peak i il
Av HIC PARTHAC [MVG) FCCPARTAC (M)
’ L Mlﬂ 488 M[ﬂ
A g | et o, o gl il kAR A JWWMM"L‘ i
15 1!
16 1
18000 18400, 0800, . 23600, 00 16000 18400, 0800, 1, 1300, il
Frequency (Hke) Frequenc Mz
Sporton International Inc. (KunShan) Page Number . C50 of 54
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SPORTON LAB.

FCC RF Test Report

Report No. : FR483010C

Pol. Horizontal Vertical
Level {dBuVIm) Level {dBuVim)
FCC PART15C FCC PART 15C|
67.5 6.5
5 r § |_
25 423
300 300
im0 5 B Ao
)3 A 5 mewq"* 23 4 MMWW
b L 18 i
’\““‘%w Mg
13 1
Peak 7 1!
- -
5 . . 12 0, 00 3 4 e, 2 40, 1000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Preamp  Aux  APes  TPos Unit Over Read Ant Cable Preamp  Aux  APos  TPos
Freq level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB dBw dB/n 0B dB  dB  om deg Mz dBuv/m dBuv/m  dB dBwv dB/m A8 dB B om  deg
1 30.00 20.29 40.00 -19.71 28.00 24.36 0.45 33.02 .8 ---  --- Peak 1 30.00 21.20 49.00 -13.80 28.91 .36 @.45 33.82 0.00 - --- Peak
1 103.72 17.31 43.50 -25.69 32.89 16.42 1.37 32.87 @.08 -~  --- Peak 2 56,19 20,51 40.00 -19.49 40,05 12.59 @.79 32.92 .00 ---  --- Peak
3013282 19.39 43.50 2411 3292 177 154 3284 0.08 - - Peak 3 7461 2028 40.00 -19.72 39.01 13.06 182 3281 0.9 --- - Peak
4 4.8 16,99 46.00 -29.01 27.72 19.71 243 .87 . ---  --- Peak 4 396,66 19.82 46.00 -26.98 27.44 273 2.69 3284 0.00 - --- Peak
5 579.99 1260 46.80 -23.400 26.25 26.19 3.5 33.89 0.0 ---  --- Peak 5 6SL74 22,93 46.00 -23.07 25.95 26.47 3.46 32.95 0.0 - --- Peak
6 784,66 4.51 46.80 -21.49 25.26 28.13 378 3076 .88 - --- Peak 6 768.17 24.46 4600 -21.54 25.23 8.6 3.74 3177 0.0 --- - Peak
Sporton International Inc. (KunShan) Page Number : C51 of 54

TEL : +86-512-57900158
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28

Mode Co-location Band Edge

802.11n HT20_CH11 2462MHz

Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
thd FECPIRT I i FRCPHRTIEC
[ 1 Al
48 48
Peak
15 35
163 163
0 U5l 64, 6. 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248450 61.83 74.00 -12.12 46.77 32.61 6.73 3223 6.0 308 229 PEAK 1 2662.00 105,55 ------ - 9258 3248 671 3222 6.00 300 229 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
ik ik “
i LN
[ Al
FCC PART 15C (AVG) FCCPART 15C (AVG)
s ! 48.8\/_’~\//’__’__/) S ——
Av
g 15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 48350 4.27 %4.00 -6.73 3417 32.60 673 3223 6.00 308 229 AVERAGE 1 260,00 9.4 ------ - B3.46 3247 678 3222 6.00 300 229 AVERAGE
Sporton International Inc. (KunShan) Page Number . C52 of 54

TEL : +86-512-57900158
FCC ID: IHDT56AUS5




s ss. FCC RF Test Report Report No. : FR483010C

28

Mode Co-location Band Edge

802.11n HT20_CH11 2462MHz

Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
138 134 1
ik Uk

B %FW FECPARTIC s FECPARTISC
1

[ MMWM Al
48 48
Peak
15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 248484 62,97 74.00 -11.03 490.87 32.60 6.73 3223 6.0 108 293 PEAK 1 2662.00 108.3 ------ - 9,36 3246 678 3222 6.00 100 253 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
FCC PART 15C (AVG) FCCPART14C (AVG)
[ mwl_,_\,/—”"‘J
Av
g 15 35
163 163
0 U5l 64, 6, 2488, 200 100 1400. 1800. 200, 2600, 300
Frequency (MHz) Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos Linit Qver Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MeEaBWE B BN B & & & o dg
1 2483.56 43.51 54.00 -5.49 35,41 32.60 673 3223 6.00 108 253 AVERAGE 1 2462.00 98.9 ------ - B6.02 3246 6.78 32.22 6.00 100 253 AVERAGE
Sporton International Inc. (KunShan) Page Number . C53 of 54
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28
Mode Co-location Harmonic
802.11n HT20_CH11_2462MHz
Pol. Horizontal Vertical
w Level (dBuVim) w Level (dBuVim)
1050 1050
900 904
- FCCPART5C - FCC PARTA5C
Bl FOCPARTFAC AV Bl FECPART T5C AV
0 4 LS 0 1 A A
Peak AT
300 g
Avg
150 150
3500 6000, 8000, 12000, 15000, 18000 3000 000, 4000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mrdwindan & B Bm B B @B m Wdndan & BN Bn B B & o
1492400 4124 70.80 3076 5.81 34.05 9.57 6L19 808 - - PEMK 1 402400 40.99 74.80 -33.00 5.5 34.85 9.57 6L19 808 - - PEAK
17600 43.37 7400 -30.63 S6.B4 3578 ILT2 6009 0.0 - --- PEAK 173600 43201 7400 -30.79 S6.63 3578 ILT2 6039 0.0 - --- PEAC
Sporton International Inc. (KunShan) Page Number . C54 of 54
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e% FCC RF Test Report

SPORTON LAB.

Report No. : FR483010C

Appendix D. Duty Cycle Plots

Band Duty Cycle(%)| T(ms) 1/T(kHz) | VBW Setting
802.11b 100.00 - - 10Hz
802.11g 97.46 1.3913 0.719 0.75kHz

802.11n HT20 97.30 1.3044 0.767 0.82kHz
802.11n HT40 95.12 0.6493 1.540 1.6kHz
802.11b
Spectrum | [%]
Ref Level 21.00 dBm Offset 11.00 dB & RBW 10 MHz
-S.;tLt 30 dB @ SWT 20ms  VBW 10 MHz
@ 1Pk Max

20 dem

10 dBm

0dem

-10 dem

-20 dem

-30 dBm

-40 dém

-50 dem

-60 dBm

CF 2.412 GHz 691 pts 2.0ms/
Marker

‘T ] Ready DR e 4

Sporton International Inc. (Kunshan) Page Number : D1of3
TEL : +86-512-57900158

FCC ID: IHDT56AUS5



FCC RF Test Report

SPORTON LAB.

Report No. : FR483010C

802.11g

Spectrum | ':%1

Ref Level 31.00 dBm Offset 11.00 d& & RBW 10 MHz

= Att 30 de & SWT 5ms v¥BW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.02 dB
e ) o A
mM1[1] 21.44{{iIBm

514.§9 ps
10 dem

20 dBm

0dem

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dém

-60 dBm

CF 2.412 GHz 691 pts

Marker

Type | Ref | Tr|:| X-value | Y-value |
M1 1 514.49 ps 21.44 dBém
D2 ™M1 1 1.3913 ms 2.96 dB
D3| ™M1 1 1.42754 ms -0.02 db

1-{ J Ready

500.0 ps/

Function Function Result |

802.11n HT20

Spectrum | ':%1

Ref Level 31.00 dBm Offset 11.00 d& & RBW 10 MHz
lo Att 30d8 @ SWT 5ms  VBW 10 MHz
SGL

@ 1Pk Max

o2 D3[1] 0.84 dB
m Ww«wﬂmmw A e Al s Apsarislon) S A o) BRSO

M1[1 [40.81 dBm,
1521.74 ps
10 dem

0dem

-10 dBm

-20 dBm

-30 dBm

-40 dem

-50 dém

-60 dBm

CF 2.412 GHz 691 pts

Marker

Type | Ref | Tr|:| X-value | Y-value |
M1 1 521.74 ps 20.81 dém
D2 ™M1 1 1.30435 ms 3.53 dB
D3| ™M1 1 1.34058 ms 0.84 dB

500.0 ps/

Function Function Result |

il |7 Ready  WRANN

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: IHDT56AU5
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SPORTON LAB.

FCC RF Test Report

Report No. : FR483010C

802.11n HT40

Spectrum | u%:
Ref Level 31.00 dBm Offset 11.00 dB & RBW 10 MHz
= Att 30 dB & SWT vBwW 10 MHz
SGL
@ 1Pk Max
D3[1] 0.01 dB
11 Lok A G BRI futisd byt ALY et My BRER Y
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Type | Ref | Trc | X-value Y-value Function Function Result |
M1 1 17.96 dBm
D2 M1 1 2.59 dB
D3 M1 1 0.01 dB
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